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Turnbuckle M3 x 39mm
XP-10i157

14mm

i
G

Turnbuckle M3 x 29mm
XP-10I156

<) Resr Mmm ™

Turnbuckle M3 x 18mm % é
XP-10i57
bmm 5mm

4.8mm Ball End 8mm Thread
XP-10I50 , XP-10238 ||

For Front Camber Link
4.8mm Ball End 6mm Thread
XP-10149 , XP-10237 i,
gl ”

4.8mm Ball End 5mm Thread
XP-10148 , XP-10236 18mm

W ¢ T
¢

—— J
< Fronl [Bmm =

I5mm 4.8mm Flat Type Ball End I5mm
XP-1025! Optional XP-10636

4.8mm Flat Type Ball End I3mm
XP-10252 Oplional XP-10635

13mm

Use the multi-tool to
measure length links

Turnbuckle Wrench From Bag ] = | | ccecccocomeoecccccc-caccaccac-a--ssessesse-s—-------------se----s-e-sessessssesnnnn=a"

13mm
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[1]:5 5 2. Gear Diff Assembly

Fiat Head Screw M2.5 x 8mm
XP-40044

Bevel Gears 18T
XP-10009

| —
. Pin2 x 9.8mm

Bevel Gears 10T

XP-10009 ‘
Sleel Gear Diff
Outdrive Adaplor
O-ring 25 x Imm
XP-10i83
Spacer 3.6 x 9.5
o Spacer 3.6 x 9.5 x 0.2mm x 0.2mm
”M“‘\\\\ | Bevel Gears 18T @\ & )@
Gear Diff Cross Pin . =% );%
XP-10009 O-ring 5 x 2mm ¢

é % Bevel Gears IUL%\BEVEI Gears 10T
\
0 u - Spacer 3.6 x 8.5 Gear Diff @\
Diff Gaskel 5x 2mm Cross Pin
XP-10179 4
T INETNATS

U

Steel Gear Diff Outdrive Adaplor >, Spacer3.6x9.5
XP-10288 L/ hx 0.2mm
Optlional XP-10i25

Wide Bell Gear Differential
Base

Q

TIPS 1. 1g Diff oil

Bearing 10 x I5x 4mm  Composite Adjustment Steel Gear Diff Track Drag Race
Ball-Bearing Hub .
Outdrive Adaptor
XP-10i07 30K to 50K cst 100K cst

Flal Head Screw
M2.5 x 8mm =

@§
L
8
[+1]
un

\_ Nole The Direction Y,

2
. %
O-ring 5 x 2mm Composite Adjustment \/
XP-10i84 Ball-Bearing Hub
—
Pin 2 x 8.8mm Bearing 10 x 15 x 4mm

Wide Bell Gear Differential

XP-40069
@ Case XP-1092i

Spacer 3.6 x 9.5 x 0.2mm Wide Belt Gear Differential
XP-10i82 Cover XP- 10921

Optional

Composite Adjustment

Silicone Gear Differential X-RING 5x2mm Ball-Bearing Hub

XP-10600

XERESS
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Composite 38T Spool Set
XP-10934

Composite Adjustment Bail-Bearing Hub
XP-i0i07

Bearing i0 x 15 x 4mm
XP-40065

i

Composile Axle Driveshaft Adaplors Sel
XP-10265
Oplional XP- 10556 , XP- 10671

Round Head Screw M3 x I12mm
XP-40040

38T Pulley Cover

\/45,) 0

G

Bearing 10 x 15 x 4mm

Composile Axle Driveshaft Adaplors Sel

5

Round Head Screw M3 x I12mm

Bearing i0 x 15 x 4mm

Composile Adjustment Ball-Bearing Hub

Composite Axle Driveshaft Adaplers Sel

@ Round Head Screw M3 x I2mm

roae 3 XERESS
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High Composile Spur Gear 32P 44T
XP-40i75

20T Cenler Pulley Wide Type
XP-10920

DR15 Aluminum Solid Layshaft
XP-i091

(o

Round Head Screw M3 x 4mm
XP-40036

)

Pin 2 x I2mm
XP-40070

)

M5 E-Clip
XP-40058

Pin 2 x 12mm

——

Kit

oP

oP

32P Spur Gear \

High Composite Spur Gear 32P 44T
XP-40175

High Composite Spur Gear 32P 42T
XP-40i76

High Composite Spur Gear 32P 40T
XP-40177 /

Round Head Screw M3 x 4mm

— DRI1S Aluminum
Solid Layshaft

/ 20T Cenler Pulley

20T Center Pulley

@ M5 E-Clip

Wide Type

Spur Gear 32P 44T

Page 4
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\ g Round Head Screw
- ) M3 x 6mm
‘ T

From Servo Link
6mm 6mm
Oplion: XP-10iH \ Y/

Composile Dual Servo Saver Arm
XP-10740 4.8mm Ball End 6mm Thread
Bearing 5 x 8 x 2.5mm Bearing 3 x & x 2.5mm ge:'gnf 2.5mm
XP-4006! Bearing 3 x 6 x 2.5mm
=
Bearing 3 x 6 x 2.5mm )\ @
XP-40060 Compoaosite Steering Plate
For Dual Serva Saver i
Round Head Screw M3 x 8mm Composile Dual Servo
XP-40038 ﬁ Saver Arm
g@ 4.8mm Ball End 6mm Thread
Round Head Screw M3 x 6mm g"’""":’k Dus! Serva
XP-40037 averAim
27mm N \ Bearing 5 x 8 x 2.5mm
@) Flal Head Screw M3 x 6mm

Flat Head Screw M3 x 6mm Anlenna Holder

UJ
Composite Servo Mount
XP- 10740 Optionai XP-10i36

From Sleering Link

")

Flal Head Screw M3 x 6mm

F Composile Serva Side Mount
XP-10740 .
Oplional XP-10136 FRP Floaling Servo Holder 3.0mm

3 x 5.5 x Imm Composite Spacer Flal Head Screw
XP-10740
Oplional XP-10119 , XP-10240

Servo Horn 23T for Sanwa, KO
XP-10163

FRP 3.0 Fioaling Servo Holder
Servo Horn 25T for Fulaba XP-10720

XP-10i63

Fiat Head
Screw

M3 x 6mm
Servo Spacer

XP-10i136

Antenna Holder
XP-i000!

Flat Head Screw M3 x 10mm Servo Spacer

XP-40049

Round Head Screw
Flal Head Screw M3 x 6mm M3 x 8mm gﬁ
XP-40046

@
4.8mm Ball End 6mm Thread
From Servo Link

P
| | Round Head Screw M3 x 8mm

Page 5 IXPRESS,
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Dragnalos e L T

1] Assembly

Bag F, HW C and Screw Bag ‘

ol

—

DR 1S5 Aluminum Molor Mount
XP-109i2

Flal Head Screw M3 x 6mm
XP-40046

Fiat Head Screw M3 x I0mm
XP-40049

DR 15 Rear Composile Bulkhead
XP-10919

g 8

Fial Head Screw M3 x 6mm

% Flal Head Screw M3 x 10mm

roce 5 XPRESS,
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7. Spilt Mount and Bulkhead

Assembly

[T\ [T\
Cld ClD
L/ LS

Composile Lower 2-Piece Suspension Holder
FL,FR,RL,RR XP-10260

Diagonal Offsel
. ®)| Use either 0.5 or Imm lo shift the roll cenler in a
= diagonal direction from the cenler.

" X /@ Eccentric Bushing Sel
% XP-10127
Alu Lower 2-Piece Suspension Holder XP-10i23

Horizonlal Offset
Choice of either 0.5 or I mm offsel from center

Oplional

Composile Lower Bulkhead
XP-10919

Fiat Head Screw M3 x 8mm
XP-40048

Flat Head Screw M3 x I0mm
XP-40049

Optional
@)
©)
O
VWY [Vl -
J Pl '
A

i

EE
EE

)
Flal Head Screw %

Lower Suspension Mount Spacer 0.5mm M3 x IOmm

XP-10726

SlE S

Aluminum FR One Piece Suspension Moun}
XP-10637

Brass FR One Piece Suspension Maun}
XP-10638

S

Separalte Bulkhead Type A
XP-10588

L

Fiat Head Screw M3 x 8mm

S

Flal Head Screw
Separale Bulkhead Type B g M3 x 8mm

' XERESS
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8. Molor Mounlt and

Topdeck Assembly

Bag K, P, FRP, HW D, €, H and Screw Bag
% Round Head Screw M3 x 6mm
. %§ ‘ g Keviar Drive Bell 3.5 x 528mm

Belt Tensioner %% XP-10813
XP-10163

Composile Molor c ffe Molor Maunt
Bea”'ng 3x6x2.5mm Mount Stiffener Leff /é’é S"Di;;’gpnugs[":ighg r vioun
XP-40060 Bearing &2 |, %%

5 x 10 x 4mm 2
Spacer 3 x 5 x 0.2mm
XP-40066

e Round Head Screw M3 x 6mm @\ Q
XP-40037 _
(Wmpgy ~ Round Head Screw M3 x 8mm /$

XP-40038
Keviar Drive Bell 6.5 x 17Imm /

Round Head Screw XP-108914

= =4 (3
RM3 x 16mm XP-40042 = Bearing

) 5x 10 x 4mm

Flal Head Screw M3 x 6mm
XP-40046

N

by

X
<

1
(OO O0E=0)

Flal Head Screw M3 x 8mm
XP-40048

Composite Motor Mount Stiffener Left

SBI(s Q)
Nut 3 x 5.5mm 2 P XP- 10916
XP-40067 E{@ @
. Round Head Screw
Bearing 5 x 10 x 4mm RM3 x 16mm \ Composite Motor Mount Stiffener Right

XP-40064

XP-10916

m Aluminum Center Pos}
XP-10259

O O g
S <
O O 2 ®Nuf 3 x 5.5mm
Spacer 3 x 5 x 0.2mm
Flal Head Screw M3 x 6mm
O /

Round Head Screw M3 x 6mm § §
DR1S FRP 2.0mm Top Deck
XP-10908

Round Head Screw M3 x 6mm

Aluminum
Center Post

734
;
Flat Head%\ <

M3 x 8mm

i 2

4

Z O
Ty
° —

‘ @
af Head Screw

© < M3x8mm

%

XBERESS
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8. Upper Clamp
Assembly

- © 5 5
o lkE= [0 Z

ol A0
[0

b
Qllize
-

Composile One Piece Upper Clamp V2 Fron}
XP- 10699 Oplional XP-10104 , XP-10105

Round Head Screw M3 x 8mm
XP-40038

Round Head Screw M3 x 8mm

4 ¥

Composile One Piece
Upper Clamp V2 Rear

L Tight / Loose J

]

Composile One Piece
Upper Clamp V2 Front

Composite One Piece Upper Clamp V2 Rear
XP- 10699 Oplional XP-10130, XP-10131

i

/Defaulf Spool Position

Page 9
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Dragnalo
DR1S)

Bag F and Screw Bag

=

For Dual Servo Saver 1l.5mm

Compoaosile Steering Post
XP-10740

E
E
o
>
m
S
g
-
Y]
T
8
T
I3
T

XP-40046

Round Head Screw M3 x 6mm

XP-40037

Round Head Screw

AN

0]
e 0
@ﬂr?
Y > /- ,"I@I

SN

Uzy
) 7

AN

IR\

AN,

AN NN

@

Composile Sleering Post

Fial Head Screw M3 x 6mm

Optional

For Dual Servo Saver 1.5mm

Aluminum Sleering Post
XP-10494

=

Page 10



Composite Steering Block
Right

XP-10109

Oplional XP-10247

Composite Steering Block
Left

XP- 10109

Optlional XP-10247

Composile Steering Block
| Plate Right

XP-i0i08

Oplional XP-10247

Compoaosile Steering Block
Piate Left

| XP-10109

Optionai XP- 10247

Composite Wheel Hub
XP-i0262

Oplional

XP-i0i29, XP-200I5 , XP-200i6

Bearing 5 x 10 x 4mm
XP-40064

Pin 2 x 9.8mm
XP-40069

Round Head Screw M3 x 8mm
XP-40038

[

R

Il

5 x 7 x 0.2mm Spacer
XP-40086

Steel Universal Shaft
XP-10244
Optional XP- 10166, XP- 10167 , XP-10334

Composile Steering Block
Piate Left

Compaosite Wheel Hub

Round Head Screw M3 x 8mm

Bearing 5 x 10 x 4mm

% Pin 2 x 9.8mm

g Round Head Screw M3 x 8mm

Bearing 5 x 10 x 4mm

Pin 2 x 9.8mm

Composile Steering Block Left

5 x 7 x 0.2mm Shim

/ i Bearing 5 x 10 x 4mm

Composite Steering Block
Plate Right

0.

&

Composite Wheel Hub

Page II
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— Composile C Hub 4 Degree L
(Strong V2)

XP-10400
7 Oplional XP-10810

Compoaosile C Hub 4 Degree R
(Strong V2)

XP-10400

Optional XP-108i0

ﬂ )

Suspension Pivol Pin 3 x 42mm
XP-10i139

I B

3mm Outer Suspension Pin w/ Groove
XP-10602

(i
Sel Screw M3 x 3mm
XP-40052

Hex Sel Screw M4 xI0mm
XP-40056

(AR

Hex Sel Screw M3 x 8mm
XP-40054

Sel Screw M3 x 3mm

Hex Sel Screw
M4 x I0mm

(©

Front Composile Suspension

Hex Sel Screw M3 x 8mm
%N Suspension Pivol Pin 3 x 42mm

3mm Outer Suspension w/ Groove

Composite C Hub 4 Degree L (Strong)

Hex Sel Screw M4 x I0mm

(E©

Front Compaosile Suspension
Arm V2

Suspension Pivol Pin 3 x 42mm

Hex Set Screw Mry

3mm Flal Spol Suspension
C Hub Upright Pivol Pin

Sel Screw M3 x 3mm

IXERESS)
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Bag J and HW G |
H] King Pin Collar V2
XP-10401

King Pin V2
XP-10401

Composile Body Support Brace
XP-10819

)]

Composile Body Support Base - Left
XP-10819

£ s

Composile Body Support Base - Right
XP-10819

Hex Screw Round Head M2 x 6mm
XP-40i00

]
Sel Screw M3 x 3mm
XP-40052

Composite Body Support Base - Left

Flanged King Pin Collar

4.8mm Ball End
8mm Thread \
M2 x 6mm Round Head Screw m
i |
<

N J
< Fren? [Bmm =

Hex Sel Screw M3 x 3mm

King Pin

18mm

Composile Body Support Brace

M2 x 6mm Round Head Screw

\_ " From Front Camber Link J %
4.8mm Ball End %

Composile Body Support Base
8mm Thread o 4 supp

Right

Hex Sel Screw M3 x 3mm

King Pin

IXBERESS
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Fiat Head Screw M3 x 8mm
XP-40048

)~ 1]

Composite Suspension Mount - FF
XP-10260

©

3 x 5.5 x Imm Composite Spacer
XP-10261

Optional

UW_Jjoo colll )

D=0

Alu Front Lower I-Piece Suspension Holder — FF
XP-10114
°c ol I

W oo

O—=="0

Brass Front Lower i-Piece Suspension Holder — FF
XP-10199 |

Optional

.\
[)

\

®)

7

),

%)

A\

=

o Diagonal Offset

the centler.

Eccentric Bushing Sel
XP-10i27

Alu Front Lower I-Piece ¢
= Suspension Holder — FF

7
XP-10114

~ Horizonlal Offset

Choice of either 0.5 or I mm offset from center

Il Use either 0.5 or Imm to shift the @\\
= roll center in a diagonal direction from

N,
4.8mm Ball End
8mm Thread

Fiat Head Screw M3 x 8mm

Composite Shim
)| 3x5.5x Imm

IXBRESS
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BagK,L .HWF, H, I and Screw Bag

Q -

! Y

Rear Compasile Suspension Arm V2
XP-10922 Oplional XP-10923 ( Hard )

Driveshaft Pratector Blade
XP-10i28

Bearing 5 x 10 x 4mm
XP-40064

7B\ Composite Wheel Hub
I/ 60[5 XP- 10262
Q @ Oplional XP-200I5 , XP-200i6 ,
AN~ XP-10i29
Pin 2 x 9.8mm
L——  xp-qo0s3

H |
Suspension Pivol Pin 3 x 42mm
XP-10i39

L TT ]

3mm Outer Suspension Pin w/ Groove
XP-10602

Sel Screw M3 x 3mm

]
\\\ll\l\\\\ XP-40052

Hex Sel Screw M3 x 8mm

LU

é 6mm 5mm
From Rear Camber Link

Bearing
5x 10 x 4mm

Compasile Rear Upright

(Strang) V2
% \I\
J Pin 2 x 9.8mm Compaosilte Wheel Hub

XP-40054

(A ;:’_‘ 45;'; ssgfew M4 x10mm

Steel Universal Shaft
XP- 10244 Oplional XP-10i167

Hex Sel Screw
M3 x 8mm

Suspension Pival Pin
3 x 42mm

Hex Sel Screw
M4 x1I0mm

Hex Sel Screw
M3 x 8mm

3mm Outer Suspension Pin
w/ Groove

Sel Screw M3 x 3mm

Page I5
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Bag G, | and Screw Bag

___ Diagonal Offset
Use either 0.5 or I mm to shift the
= roll cenler in a diagonal direclion

from the cenler.

1) 1)

Composile Suspension Mount - RR
XP-10260

RR

®
c
Q
a
(=]

Defaull Setup

Alu Rear Lower I-Piece
Suspension holder — RR
XP-10i24

Horizonlal Offsef

Eccentric Bushing Sel
XP-i0i27

Flal Head Screw M3 x 8mm
XP-40048

Ol

Composite Shim 3 x 5.5 xImm

Composile Suspension Mount - RR

Optional

Wijo ol ]]

OC—=="0

Alu Rear Lower I-Piece Suspension holder = RR
XP-10124

Lo o 11

C—="0

Brass Rear Lower I-Piece Suspension halder
- RR XP-10200

7

./

\

A
y

Page 16
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Wheels

Wheelie Bar Mount A

XP-10915 M3 x 8mm
T~ ] Bearing 5 x 10 x 4mm %

H:{ [ﬂ Round Head Screw Wheelie Bar Mount B
L U M3 x I2mm

Wheelie Bar Mount B

XP-1089i5 Pival Ball 5.5 mm Wheelie Bar Mounk

Wheelie Bar
Adjuster A

Wheelie Bar Mount Adjuster A
XP-10918

«

Weelie Bar Mounl Adjuster B
XP-10918

Op

¢
i
§

Bearing 5 x 10 x 4mm Long Travel Short Shock

XP-40064 Lower Conneclor (Black)

Pivol Ball 5.5 mm

XP-i0i2}

Fial Head Screw M3 x 6mm

XP-40046 I5mm 4.8mm Fial Type Ball End I5mm

XP-10251 Oplional XP- 10636

Fiat Head Screw M3 x I2mm
XP-40050

4.8mm Ball End 8mm Thread
XP-10150, XP-10238

—

] If

Wheelie Bar Angle Adjuster

M3 x 8mm

6.

i

Wheel AN
eels
3 Long Travel Short Shock . \ =

XP-10915 Lower Conneclor (Black) Wheelie Bar Plate T<5

XP-10396 é
Round Head Screw M3 x 8mm % Flal Head Screw M3 x I2mm
XP-40038 Flal Head Screw M3 x 6mm Hex Sel Screw
Round Head Screw M3 x I2mm N M3 x 8mm
XP-40040 Hex Sel Screw Fiat Head Screw M3 x I2mm XP-40054
%\ M3 x 8mm

Wheelie Bar Mount A

Round Head Screw

Adjuster B

20

la

(

i

Turnbucklie M3 x 29mm
XP-10I56

4.8mm Ball End
8mm Thread

Wheelie Bar Mount D

2 XP-109i5
) 16.4mm XP-109I5 Wheelie Bar Mount D
= ﬁ)( o) = —
C ) oo} = —
1€ (o , = | Il
Wheelie Bar Plate
XP-109i5

Page 17
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Bag M and 0Oil Bag

0 Ring For Short Shock Spring Adjust Nut
@ Long Travel Short Shack ©
= Composite Shock Top Connector

(Black) XP-10396
—

X Long Travel Short Shock
D}‘ Lower Conneclor (Black)
2

XP-10396

Alu Shorl Shack Spring
Tension Adjust Nut

Alu Short Shock Spring
Tension Adjust Nul

E-Clip 2.5mm

Alu Upper Short Shock Cap
XP-10397

Alu Lower Shorl Shack Cap
XP-10398

Alu Short Shock Spring
Tension Adjust Nut
XP-10399

Cycle The Shock Shaft in a Upwards
And Downwards Molion To Bring

“ ” Compasile Short Shock Body

|

|

| m XP- 10596 Tl'.we Air Bubbles Ontap Of The Shock
| il ‘W‘ Piston
Shart Shack Shaft
XP-10582
Alu Short Shack Cap
4 Hole Piston
XP-10159
S Shack Absorber Membrane
XP-10147 Long Travel Short Shock
. Lower Conneclor
E-Clip 2.5mm Long Travel Short Shock Composile
XP-40057

Shock Top Connector

9]
@ @ Shock 0-Ring
XP-10160

Shock Absorber
0 Ring For Short Shock Inslall the shock Membrane
Spring Adjust Nut bladder slowiy on @
XP-i0607 an angle as
shown.
Shaft Cover
@ XP-10i59
Optional

Shock X-Ring
XP-10601

|

Long Travel Aluminum Short
Shock Body XP-10725

“ Progressive Aluminum Short

|
|

“\

HH Shock Body XP-10718
N

rooe 18 XPRESS
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Short Spring Relainer
(Black) XP-10396

Shock Spring Medium
Silver

XP-10i69

Optional

XP-10i68 (Soff)

XP- 10170 (Stiff)

Body Height Adjuster
Support
XP- 10561

Body Clip
XP-10055

Compaosile Shock Spacer Body Clip
XP-10918 ]
[
©) DR15 FRP 3.0mm Rear Shock
@) Tower [ Short Shock)
O
o @5
O Round Head Screw M3 x 8mm \ /
O
O Rear Body Post
XP- 10561

O
@) Round Head Screw M3 x 8mm
O

Pivol Ball 5.5 mm Round Head Screw

XP-i0i2} M3 x I0mm

Round Head Screw M3 x 8mm

XP-40038

Composilte
Shock Spacer

Round Head Screw
M3 x iI0mm XP-40039

Flal Head Screw M3 x 8mm
XP-40048

Compasite @\\ Flal Head Screw
Shock Spacer M3 x 8mm

Default Selup

DR15 FRP 3.0mm Rear Shock Tower [ Short Shock)
XP-10937

IXBRESS
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20. Shocks Inslallation

Round Head Screw
M3 x 6mm

i =N \ > \ (@,‘ FRP 3.0mm Front Shock
=) - ) S g 3 “ Tower (Shorl Shack)
\ A = > } <

Round Head
M3 x 6mm

(/@

Flal Head Screw
M3 x 8mm

Fiat Head Screw M3 x 8mm
XP-40048

Round Head Screw M3 x 6mm
XP-40037

L) ©

FRP 3.0mm Front Shock Tower [ Short Shock)
XP-1078! Optional XP-10608

Prepare These Composile Battery Holder From Bag O

O O

O O
N
7

i BE ooec

roge 20 XBRESS;

www.rc-xpress.com



Note The Direclion
Faces Upwards T O

Composite Baltery Holder Base A Front

Fiat Head Screw
M3 x 8mm

Composile Baltery

Flal Head Screw
M3 x 8mm

Fiat Head Screw
M3 x l4dmm

2l. Composite Baltery Holder

Assembly
Composite Battery

Adaptar B

-
3
2
5
&
@
FS
g
E
8

Composile Battery Adaplor B

XP-10717
Hex Setl Screw M3 x 4mm

XP-40053

Bag 0 and Screw Bag

Composile Battery Holder

Base A Back
XP-10717
Base A Front
XP-10717
OBo

Compoaosile Baltery Holder Post
10717

For Slandard Baltery

XP-

Round Head Screw
Battery Holder Spring
Battery Holder Post

M3 x I2mm

Fial Head Screw
M3 x I4dmm

,ﬂ

Composile Balte
Holder Post
For LCG Battery

lion

.

| More Infarma

- Compaosite Balttery Holder Post

i
.
;

> Hex Sel Screw
M3 x 4mm ¢

S
U]
x
™M
S
3
~
G
b
g
X
b3
0
w

XP-40046

On Next Page
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@m@a

Lower Bumper
XP- 10561

Bumper Plale For Light Bumper
XP-10561 Oplional XP-10243 , XP-10387

| 0000000000000000d]

Front Body Post
XP- i0561

e

DR1S Foam Bumper
XP-10926

=
=2

Fiat Head Screw M3 x 8mm
XP-40048

Body Height Adjuster
Support XP-10561

Body Clip
XP-10055

Composile Upper Bumper Plale
XP-10817 Optional XP-10925

Brass Lower Bumper Plate ( 90g )
XP-10927

Compaosile Baltery
Holder Post

For LCG Battery
XP-10717

Composite Baltery

Freely Adjust Height Of Post With Shims,
Change To a iI6mm Screw If Needed

XP-10i80

Composite Bumper Plale Support
XP-10917

Composile Lipo Battery Backstop

Bumper Plate For Light Bumper

Body Clip

OOOOOOO@)OOOOOOOO%

Fronl Bady Post

&

A

Fiat Head Screw M3 x I2mm

el

Fiat Head Screw M3 x 6mm

omposite Bumper Plate Support

Fial Head Screw M3 x 8mm

Use Compasilte Baltery Stop and Tape When Using Thick 3s/4s Balteries

Holder Post
For Standard Battery
XP-10717

Fiat Head Screw M3 x 8mm

XERESS
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For 540 Motor
XP-10910

o0

DR S 2.5mm FRP Molor Mount Plate @

DR1S 2.5mm FRP Molor Mount Fla / A ) Q%i
\ h /
e \

For 1/8 Molor
XP-10909 Fiat Head Screw

M4 x 6mm

Round Head Screw M3 x 8mm
XP-40038

Flat Head Screw M3 x 6mm
XP-40046

XP-40203

DW Fiat Head Screw M4 x 6mm

I Battery Nol included |

Baltery Stopper
XP- 10918

[ <]
\?
| Battery Stopper

A

yand O b A\ ¢
&) :

o

) o
(_D‘
2

Flal Head Screw
M3 x 6mm

I Double Sided Tape Not Inciuded 1
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24. Tires and

Wheelie Bar Assembly

Screw Bag

Lock Nut 7mm
XP-40068

Lock Nut 7mm

I Tires Not Included |

i A\
ooooooooo

Lock Nut 7mm

I Tires Not Included 1

E
(7]
>
m
S
g
&
h-]
8
S
B
3
x

XP-40038

Flal Head Screw M3 x I2mm

XP-40050

R

Round Head Screw M3 x 8mm

Flal Head Screw M3 x 8mm

(35
www.rc-xpress.com
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Parls List

DR1S Original Parts DR1S Option Parts

Model Product Name Model Product Name
XP-10009 Gear Differential Bevel Satellite Gears Set XP-10104 Aluminum Front One Piece Upper Clamp
XP-10055 Body Clips 20pcs XP-10105 Front Camberlink Mount 2pcs
XP-10107 Composite Ball Bearing Tension Adjustment Hub 4pcs XP-10111 Aluminum Dual Servo Saver Arm 2pcs
XP-10109 Composite Steering Block Pair XP-10113 Aluminum Steering Plate For Dual Servo Saver 4mm
XP-10121 5.5mm Pivot Ball 8pcs XP-10114 Aluminum FF Lower 1 Piece Suspension Mount
XP-10128 Driveshaft Protector Blade 8pcs XP-10119 Aluminum Shim 3x5.5x1.0mm Red 20pcs
XP-10134 Center Layshaft Pulley Set XP-10120 Aluminum Shim 3x5.5x2.0mm Red 20pcs
XP-10139 3.0mm Suspension Pivot Pin 4pcs XP-10123 Aluminum 2 Piece Suspension Mount 2pcs
XP-10147 Shock Membrane 8pcs XP-10124 Aluminum RR Lower one Piece Suspension Mount
XP-10148 4.8mm Ball End 5mm Thread 10pcs XP-10125 Aluminum Gear Diff Outdrive Adapter 2pcs
XP-10149 4.8mm Ball End 6mm Thread 10pcs XP-10127 Eccentric Bushing Set
XP-10150 4.8mm Ball End 8mm Thread 10pcs XP-10129 Aluminum 5mm Wheel Hub Red 2pcs
XP-10156 Steel Turnbuckle 29 mm 4pcs XP-10130 Aluminum Rear One Piece Upper Clamp
XP-10157 Steel Steering Turnbuckle Set XP-10131 Rear Camberlink Mount 2pcs
XP-10159 Composite 1.1mm Hole Piston And Spacer Set XP-10136 Aluminum Servo Mount
XP-10160 Shock O-RING 8pcs XP-10151 4.8mm Ball End 10mm Thread 10pcs
XP-10163 Composite Servo Horn Belt Tensioner Set XP-10166 Steel Double Joint Universal Shaft 2pcs
XP-10169 Medium Spring Pair Silver 2pcs XP-10167 Steel Universal Shaft Rear 2pcs
XP-10179 Gear Differential Gasket 5pcs XP-10168 Soft Spring Pair Black 2pcs
XP-10181 Gear Differential Spacer 5x15.5x0.4mm 10pcs XP-10170 Stiff Spring Pair Pink 2pcs
XP-10182 Gear Differential Spacer 3.6x9.5x0.2mm 10pcs XP-10191 Aluminum Rf One Piece Suspension Mount
XP-10183 Silicone Gear Differential O-RING 25x1mm 10pcs XP-10198 Brass 2 Piece Suspension Mount
XP-10184 Silicone Gear Differential O-RING 5x2mm 10pcs XP-10199 Brass FF One Piece Suspension Mount
XP-10236 4.8mm Ball End 5mm Thread 4pcs XP-10200 Brass RR _One Piece Suspension Mount
XP-10237 4.8mm Ball End 6mm Thread 4pcs XP-10239 4.8mm Ball End 10mm Thread 4pcs
XP-10238 4.8mm Ball End 8mm Thread 4pcs XP-10240 Aluminum Shim 3x5.5x1.0mm Red 10pcs
XP-10244 Steel Universal Shaft 2pcs XP-10241 Aluminum Shim 3x5.5x2.0mm Red 10pcs
xp-10251 4.8mm Flat Type Ball End 15mm 4pcs XP-10242 Brass Chassis Balancing Weights 10g 5g 4pcs
XP-10252 4.8mm Flat Type Ball End 13mm 2pcs XP-10243 Graphite 2.25mm Upper Bumper Holder
XP-10259 Aluminum Center Post XP-10247 Left and Right Hard Composite Steering Block
XP-10260 Composite Suspension Mount Set XP-10253 4.8mm Flat Type Ball End 10mm 4pcs
XP-10261 Composite Steering Set XP-10334 39.3mm Spring Steel Double Joint Universal Shaft 2pcs
XP-10265 Composite Spool Cups 2pcs XP-10387 Aluminum Upper Bumper Holder
XP-10288 Gear Diff Qutdrive Adapter 2pcs XP-10494 Aluminum Steering Post For Dual Servo Saver 11.5mm 2pcs
XP-10396 Short Shock Composite Shock Part (Black) XP-10556 Steel Spool Outdrive Adapter 2pcs
XP-10397 Aluminum Upper Short Shock Cap 2pcs (Sport) XP-10588 Separate Bulkhead Type A
XP-10398 Aluminum Lower Short Shock Cap 2pcs (Sport) XP-10589 Separate Bulkhead Type B
XP-10399 Aluminum Short Shock Spring Tension Adjust Nut 2pcs (Sport) XP-10593 Long Travel Short Shock Set 2pcs
XP-10400 Composite C Hub 4 Degree L/R (Strong V2) XP-10600 Silicone Gear Differential X-RING 5x2mm 10pcs
XP-10401 C Hub King Pin Set 2+2 V2 XP-10601 Shock X-Ring 10pcs
XP-10561 Bumper Body Post (Foam Bumer LIGHT) XP-10610 Double Joint Universal Shaft Bone
XP-10582 Short Shock Shaft 2pcs XP-10611 Double Joint Universal Shaft Axle
XP-10596 Composite Short Shock Body 4pcs XP-10612 Double Joint Universal Shaft Case
XP-10602 3mm Outer Suspension pin w/ Groove 4pcs XP-10613 Double Joint Universal Shaft Coupling Pins
XP-10607 O Ring For Spring Adjust Nut 4pcs ( Short Shock) XP-10637 Aluminum FR One Piece Suspension Mount
XP-10635 Grey Composite 4.8mm Flat Type Ball End 13mm 4pcs XP-10638 Brass FR One Piece Suspension Mount
XP-10636 Grey Composite 4.8mm Flat Type Ball End 15mm 4pcs XP-10671 Titanium Outdrive Adapter 3.5mm 2pcs
XP-10689 Composite Rear Upright 2 PCS V2 XP-10718 Progressive Aluminum Short Shock Body 2pcs
XP-10699 Front and Rear Composite One Piece Upper Clamp V2 XP-10725 Long Travel Aluminum Short Shock Body 2pcs
XP-10717 Composite Anti Tweak Battery Holder XP-10726 Lower Suspension Mount Spacer 0.5mm
XP-10740 Xpress Execute XQ1S XM1S FM1S Composite Steering Set XP-10810 Composite C Hub 4 Degree L/R (Hard Strong) V2
XP-10797 Composite Short Shock Set 2pcs XP-10822 Composite Rear Upright 2 PCS ( Hard) V2
XP-10819 Body Support Brace XP-10923 Front And Rear Composite Suspension Arm V2 (Hard)
XP-10907 DR1S 2.5mm FRP Main Chassis XP-10925 Brass Upper Bumper Plate ( 90g )
XP-10908 DR1S 2mm FRP Top Deck
XP-10909 DR1S 2.5mm FRP Motor Mount Plate For 1/8 Motor
XP-10910 DR1S 2.5mm FRP Motor Mount Plate For 540 Motor
XP-10911 DR1S Aluminum Solid Layshaft
XP-10912 DR1S Aluminum Motor Mount
XP-10913 Kevlar Drive Belt 3.5 x 528mm
XP-10914 Kevlar Drive Belt 6.5x 171mm
XP-10915 DR1S Composite Wheelie Bar Part A
XP-10916 DR1S Composite Motor Mount Stiffener Set
XP-10917 Composite Bumper Plate Support
XP-10918 DR1S Composite Wheelie Bar Part B and Battery Holder
XP-10919 DR1S Composite Bulkhead Set
XP-10920 Wide Belt 20T Center Pulley
XP-10921 Wide Belt Gear Differential Case and Cover
XP-10922 Front And Rear Composite Suspension Arm V2
XP-10926 DR1S Foam Bumper R
XP-10927 Brass Lower Bumper Plate ( 90g ) Scan QR Code For More Informalion
XP-10934 DR1S Composite 38T Spool Set
XP-10937 DR1S FRP 3.0mm Rear Shock Tower ( Short Shock)
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Xpress Dragnalo DR 1S ( 32Pilch-Spur Gear 40T to 44T )

Pinon

iIs | 16 | 17 | 18| 19 | 20| 21 | 22 | 23 | 29 | 25 | 26 | 27 | 28 | 29
< | 40 4.00|3.80(362|3.45|3.30(3.17|3.04|2.92|281]|2.71|262
8 q1 4.33|4.10(3.90|3.71|3.54|3.39|3.25|3.12| 3.00|2.89|2.78
'f F] 4.69|4.43 | 4.20|3.99|3.80|3.63|3.47|3.33|3.19|3.07|2.96
g_ 43 5.11|4.81|4.54|4.30|4.09|3.89|3.71|3.55|3.40|3.27|3.14
W\ | 44 |557|523|492|464|440|4.18|3.98|3.80|363|3.48]3.34

Nole
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Dale rack Traclion Result
Track Country Best Lap Humidily Remark
O
Spacer mm
35\ O .
% @ pacer mm
Spacer mm '
O
I
e ) ==
= @) [ I, ‘ | -
| \ - 1 5 T \
C-Hub
Om JH Hex Offsel mm mm
Steering Block  camber ' " Rear Hub
Lm [JH . . Om [JH
Suspension Arm Ride Height mm L Suspension Arm
Om[JH DownStop mm mm [JM [JH
’;crrznl‘;uf Spacer Rear Toe In
Lower Arm Front Tire Addilive Area [ ] 8 Steaii
ump Steering
Spacer mm 5 E Spacer mm Lower Arm
Shock Tower - Spacer
Spacer  mm S
: 0
Weight g

=

S

- =

=

== = I

Shock Tower o A7 iy

Spacer M o
L

H =

AR
©

C [O=I010160 G

@)

Suspension Mount Selup

Oa
< it
OO 11

=000

R

Optlional

Q)
X0
OO0

O
[ Aluminum [] Spilt

[] 5olid

[] Aluminum

] Aluminum [] Spitt

FF o0
@D
O+ [ Aluminum 1
[J 0.5 [] Brass [] 05[] Brass

"R o5
G

=

1 0t mm
[] 0.5 [] Brass [] 0.5[] Brass [] Solid -
Damper Selup Front | Rear Transmission Selup
Spring Front Rear Servo Tires
oil Gear Diff
Esc Additive

Rebound oil oil

| Motor Body
Piston

Weight g Weight g
Length - - Spur P/ T Rear Wing
I/

Foam Insert ] Foam Insert [ ] Position Posilion .
HoleinCap [ HoleinCap [ Pinon  ps T FOR




Driver

Track Surface

Track Temperature

Air Temperalure

Dale rack Traclion Result
Track Country Best Lap Humidily Remark
O
Spacer mm
35\ O .
% @ pacer mm
Spacer mm '
O
I
e ) ==
= @) [ I, ‘ | -
| \ - 1 5 T \
C-Hub
Om JH Hex Offsel mm mm
Steering Block  camber ' " Rear Hub
Lm [JH . . Om [JH
Suspension Arm Ride Height mm L Suspension Arm
Om[JH DownStop mm mm [JM [JH
’;crrznl‘;uf Spacer Rear Toe In
Lower Arm Front Tire Addilive Area [ ] 8 Steaii
ump Steering
Spacer mm 5 E Spacer mm Lower Arm
Shock Tower - Spacer
Spacer  mm S
: 0
Weight g

=

S

- =

=

== = I

Shock Tower o A7 iy

Spacer M o
L

H =

AR
©

C [O=I010160 G

@)

Suspension Mount Selup

Oa
< it
OO 11

=000

R

Optlional

Q)
X0
OO0

O
[ Aluminum [] Spilt

[] 5olid

[] Aluminum

] Aluminum [] Spitt

FF o0
@D
O+ [ Aluminum 1
[J 0.5 [] Brass [] 05[] Brass

"R o5
G

=

1 0t mm
[] 0.5 [] Brass [] 0.5[] Brass [] Solid -
Damper Selup Front | Rear Transmission Selup
Spring Front Rear Servo Tires
oil Gear Diff
Esc Additive

Rebound oil oil

| Motor Body
Piston

Weight g Weight g
Length - - Spur P/ T Rear Wing
I/

Foam Insert ] Foam Insert [ ] Position Posilion .
HoleinCap [ HoleinCap [ Pinon  ps T FOR







	DR1S Manual_A0_OL
	DR1S Manual_A1.5
	DR1S Manual_A1_OL
	DR1S Manual_A2_OL
	DR1S Manual_A3_OL
	DR1S Manual_A4_OL
	DR1S Manual_A5_OL
	DR1S Manual_A6_OL
	DR1S Manual_A7_OL
	DR1S Manual_A8_OL
	DR1S Manual_A9_OL
	DR1S Manual_B10_OL
	DR1S Manual_B11_OL
	DR1S Manual_B12_OL
	DR1S Manual_B13_OL
	DR1S Manual_B14_OL
	DR1S Manual_B15_OL
	DR1S Manual_B16_OL
	DR1S Manual_B17_OL
	DR1S Manual_B18_OL
	DR1S Manual_B19_OL
	DR1S Manual_C20_OL
	DR1S Manual_C21_OL
	DR1S Manual_C22_OL
	DR1S Manual_C23_OL
	DR1S Manual_C24_OL
	DR1S Manual_C25_OL
	DR1S Manual_C26_OL
	DR1S Manual_C27.5_OL
	DR1S Manual_C27_OL
	DR1S Manual_C28.5_OL
	DR1S Manual_C28_OL

